Pain Management
(Adults)

One of the well-recognized reasons for
deficiencies in the management of pain
IS inadequate pain assessment and lack
of knowledge about the Analgesic
Ladder

Lewis-Manning Hospice.
The Patient in Pain. Module 1.



Aims of the presentation is to improve
your knowledge about:

= The Pain experience
= Pain Assessment

= The Analgesic Ladder
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Types of Pain

Clear distinctions between types of pain is not always possible.
Simple classifications of pain invariably result in some omissions
and overlap. However, discussions of pain often refer simply to
three types:

= Acute pain — Defined by the International Association for the
Study of Pain as “Pain of recent onset and probable limited
duration. It usually has an identifiable temporal and causal
relationship to injury or disease”

= Chronic pain (non-malignant? — pain that lasts for more than 3
months, and beyond the usual course of the acute disease or
expected time of healing. Sometimes the pain can impair other
functions and is associated with major changes to personality,
lifestyle and functional ability.

= Cancer pain
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Definition of pain

= An unpleasant sensory and
emotional experience associated
with actual or potential tissue
damage, or described in such
terms as tissue damage
(International Association Study
Pain, 1986)

= The definition of pain that is
possibly the most appropriate for
use in clinical practice was given
by Margo McCaffrey in 1968, who
defined pain as "whatever the
experiencing person says it is,
sttlng whenever he says it

oes




= Pain is a major symptom in many medical conditions
and is one of the most common reasons as to why
patients seek medical opinion

= Acute pain is a critical component of the body’s
defence system. It is part of a rapid warning and
defence relay, instructing the motor neurons of the

central nervous system to minimize physical harm ie
remove hand from the fire
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Classification of Pain

= Nociceptive pain: that is pain |
arising from a noxious stimulation of © v
nociceptors ]
visceral pain — pain from major @\'\_ Q ~—
organs ie surgery or trauma —
somatic pain —generally well-localized "

pain that results from the activation of
peripheral nociceptors without injury to
the peripheral nerve or central nervous

=)
v T\
X

pathic pain - that is pain
arising from the damage to nerve
fibres

eg - cancers, diabetic neuropathy or
even following surgical procedures ie
following amputation
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Pain Assessment

= Accurate pain assessment is the
cornerstone of pain management
(Macintyre & Ready, 2001)

= Pain is seen as the 5™ Vital Sign and
MUST be recorded alongside
traditional vital signs



The aim of the assessment is to identify all the
factors, physical and non-physical, that affect the
patient’s perception of pain (Biopsychosocial model)

A comprehensive clinical assessment is essential to
gain a thorough understanding of the patient’s pain:

® Select an appropriate pain assessment tool
® Select an appropriate analgesic therapy

® FEvaluate the effectiveness of interventions and modify therapy
according to the patient’s response



Assess location and intensity of pF

Assessing a patient in pain using 'SOCRATES”

Socrates is an acronym used by Health Care Professionals to evaluate the
nature of pain that a patient is experiencing. It is used to gain an insight into
the patients condition and to allow the practitioner to develop a plan for
dealing with it

Also consider whether patient normally takes any analgesia — take a full drug
history (possibly examine patient)

= Sijte Site of pain
= O nset When did pain start and was it sudden
= C haracter What is the pain like ie stabbing, burning
= R adiation Does the pain radiate anywhere
= A ssociations Any other signs or symptoms associated with the pain
= T /me course Does the pain follow any pattern
s E xacerbating / Does anything change the pain
Relieving factors

= Severty How bad is the pain



Pain Assessment Tools recommended at PHNT

Verbal Report

Visual Analogue Scale
Numerical Rating Scale
FLACC

Wong and Baker

(Paediatric)

e Assess pain and document score on Obs chart

e Please use one of the assessment tools

o Self reporting scores are more reliable than behaviour
scores

e Use the most appropriate tool for the patient

o Treat if moderate or severe. Reassess every 30mins
until resolved

o If moderate or severe pain persists, patient should be
reviewed by medical team and analgesic regime reviewed

Pain Assessment Tool

Pain is the 5th vital sign

+ Assess pain and document score on TPR chart

+ Please usa one of the asassament toolz below

+ Salf reporting scores are more refisble than behavioural scores

+ Uae the moat appropriate for the patient

+ Traat if modaerate or severe pain. Reassess every 30 mins uniil resolved

+ [If moderats 10 severs pain persists, patient should be reviewed by medical team and snalgesic regime reviewsd

Patient’s Verbal Report

2
1 moderate pain
0 mild pain

no pain
| 0 | 1-3 | 4-7

VAS ivisual analogue Scorel.
Ask the patient to indicate on the line the severity of their pain.
| J
VAS no Worst
pain possible pain

FLACC Score : non-verbal adults
Categories Scoring
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Face

Legs
Activity

Cry

Consola-
bility

0

No particular expression
or smile, eye contact and
interest in surroundings

Normal position or relaxed

Lying quietly, normal
position, moves easily and
freely

No cry / moan
(awake or asleep)

Calm, content, relaxed,
does not require consoling

Scoring
1

Occasional grimace or frown,
withdrawn, disinterested, worried
look to face, eyebrows lowered,
eyes partially closed, mouth pursed

Uneasy, restless, tense, increased
tone, rigidity, intermittent
flexion/extension of limbs

Squirming, shifting back and forth,
tense, hesitant o move, guarding,
pressure on body part

Moans and whimpers, occasional
cries, sighs, occasional complaint

Reassured by occasional fouching,
hugging or being talked to
Distractible

~ Lewis-Manning Hospice
FLACC Score: non verbal adults

2

Frequent to constant quivering
chin, clenched jaw, deep furrows
on forehead, eyes closed, mouth
opened, deep lines around nose and
lips

Kicking or legs drawn up,
hypertonicity, exaggerated
flexion/extension of limbs,
tremors

Arched, rigid, jerking, fixed
position, rocking, side to head
movement, rubbing of body part

Crying steadily, screams or sobs,
moans, grunts, frequent complaints

Difficult to console or comfort

Pain assessment in non verbal adults remains a challenge. Distress behaviours may be unrelated to pain. The FLACC may
have an advantage over other behaviour tools for integration into routine care because of its simplicity and relative ease
of use. Further study in a variety of settings involving diverse cultures and races would provide data for further validation
and generalization of this scale.



Harmful effects of unrelieved acute or
chronic pain:

Surgery, trauma (acute) and tumour growth and the pain associated with
them, trigger a number of physiologic stress responses in the body

These stress responses activate the sympathetic nervous system and
alert the body to impending or existing harm. The purpose of the stress
responses are protective in nature

These include preventing further damage, minimizing blood loss,
maintaining perfusion to vital organs, promoting healing, and preventing
and fighting infection

Pain and stress responses, especially when prolonged, can
produce a number of harmful effects ............
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1asLE 2.2 Harmful Effects of Unrelieved Pain

DOMAINS AFFECTED SPECIFIC RESPONSES TO PAIN

Endocrine T Adrenocorticotrophic hormone (ACTH), T cortisol, T antidiuretic hormone (ADH), T epinephrine,
T norepinephrine, T growth hormone (GH), T catecholamines, T renin, T angiotensin I, T aldosterone,
T glucagon, T interleukin-1; | insulin, { testosterone

Metabolic Gluconeogenesis, hepatic glycogenolysis, hyperglycemia, glucose intolerance, insulin resistance, muscle

Cardiovascular

Respiratory
Genitourinary
Gastrointestinal
Musculoskeletal
Cognitive
Immune

Developmental

Future pain

Quality of life

protein catabolism, T lipolysis

T Heart rate, T cardiac output, T peripheral vascular resistance, T systemic vascular resistance,
hypertension, T coronary vascular resistance, T myocardial oxygen consumption, hypercoagulation,
deep vein thrombosis

1 Flows and volumes, atelectasis, shunting, hypoxemia, | cough, sputum retention, infection
\ Urinary output, urinary retention, fluid overload, hypokalemia

| Gastric and bowel motility

Muscle spasm, impaired muscle function, fatigue, immobility

Reduction in cognitive function, mental confusion

Depression of immune response

T Behavioral and physiologic responses to pain, altered temperaments, higher somatization, infant
distress behavior; possible altered development of the pain system, T vulnerability to stress disorders,
addictive behavior, and anxiety states

Debilitating chronic pain syndromes: postmastectomy pain, postthoracotomy pain, phantom pain,
postherpetic neuralgia

Sleeplessness, anxiety, fear, hopelessness, T thoughts of suicide

May be duplicated for use in clinical practice. From McCaffery M, Pasero C: Pain: Clinical manual, p. 24. Copyright © 1999, Mosby, Inc.

Information from Cousins M: Acute postoperative pain. In Wall PD, Melzack R, editors: Textbook of pain, ed 3, pp 357-385, New York, 1994, Churchil
Livingstone; Kehlet H: Modification of responses to surgery by neural blockade. In Cousins MJ, Bridenbaugh PO, editors: Neural blockade, pp 129-175, Philadel-
phia, 1998, Lippincott-Raven; Mcintyre PE, Ready LB: Acute pain management: A practical guide, Philadelphia, 1996, WB Saunders.




So how do we treat acute pain?
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The Analgesic Ladder

What is the “Analgesic Ladder ™?

A conceptual framework for the prescription of
analgesic drugs put forward by WHO (1986)

Although initially for cancer patients it can be
used in all pain settings

It is the simultaneous use of drugs from
different pharmacological backgrounds to
produce greater degree of analgesia otherwise
known as “balanced analgesia”
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Why recommend Balanced Analgesia?

Underlying principle is that following good pain assessment and a
thorough knowledge of a small humber of analgesics, a simple
approach should produce effective pain relief

Reduces unwanted side effects
Increases safety margins

Sometimes pain is continuous — give “simple” analgesia on a regular
basis even if patients have a low pain score

The Analgesic Ladder should be seen as a “two way process” that
you use to manage fluctuating levels of pain



Analgesic Ladder
for non-malignant acute pain

If pain unresolved:

Identify type of pain and
consider adjuvant medication
Alternative or parenteral
opioid

Contact Medical Team or
Senior Nurse for review

Mild pain
Regular Paracetamol 1g qds
(maximum paracetamol
dosage 60mg/kg/day if weight
< 50kg.See drug chart for
further advice)

eGFR 60ml/min
Consider PRN NSAID unless
contraindicated (see drug chart

for further advice)

eGFR < 60ml/min

Avoid non-steroidal anti-
inflammatory drugs.

Severe pain

eGFR 2 30ml/min

As for moderate pain
Plus

Surgical Patients
PRN Oramorph 20-30mg
2 hourly

(adjust by age - see notes)

Medical Patients
Regular Oramorph 5mg 4
hourly
Increase to 10mg 4 hourly if
necessary
>75 yrs reduce to 2.5mg 4

hourly
Plus Oramorph of the same
dose 2 hourly PRN

eGFR < 30ml/min

Surgical Patients
PRN Oxynorm 10-15mg
2 hourly

(adjust by age - see notes)

Medical Patients
Regular Oxynorm 2.5mg 4
hourly
1-2mg for >75y0 may be
available as liquid

Pain is the “Fifth Vital Sign” and must be assessed and recorded alongside other vital signs
All staff involved in the prescribing, dispensing and administration of controlled drugs must be familiar with the

characteristics of the drug

/ Notes \

/ Surgical Patients \

Age (years)
18-59
60-69
70-89

>89

Age (years)
18-59
60-69
70-89

>89

Oramorph dose PRN 2hrly

Oxynorm dose PRN 2hrly

Dose(mg)
20-30mg
10-20mg
5-10mg
2.5-5mg

Dose(mg)
10-15mg
5-10mg
2.5-5mg
1.25-2.5mg




Efficacy of Analgesia

The Number Needed to Treat (NNT) is
the number of patients you need to treat
to prevent one additional bad outcome ie
poor analgesia. NNT for analgesic efficacy
Is based on the humber of patients who
receive the active drug to achieve at

least 50% pain relief compared with
placebo over a given period

The ideal NNT is 1 where everyone
improves with treatment. The higher the
NNT the less effective is the treatment

Example: if a drug has an NNT of 5, it
means you have to treat 5 people with
the drug to prevent one additional bad
outcome.

The most effective drugs have a low NNT
of just over 2. This means that for every

two patients who receive the drug one
atient will get at least 50% relie
ecause of the treatment (the other
patient may or may not obtain relief but it
does not reach the 50% level)

http://www.medicine.ox.ac.uk/bandolier/

Table 9: Oxford acute pain league table for common analgesics and doses

The Oxford league table of analgesic efficacy

Numbers needed to treat are calculated for the proportion of patients with at least 50% pa
with placebo in randomised, double-blind, single-dose studies in patients with
unless specified, and doses are milligrams. Shaded rows are in
Number of Percen t with Lower Higher
Analgesic and dose (mg) patients in at least 50% NNT fider nfid
comparison pain relief terval nte |
amol 1000 + Codeine 60 197 57 2:é By 4 2
4 2.3 2.C 2.6
3 2.3 2.0 2
2.3 2.0 2.9
Ibuprofen 40( 4703 56 2.4 2.3 2.¢
Pethidine 100 (intramuscular) 364 54 2.9 2.3 3.9
Morphine 10 (intramuscular) 946 50 2.9 2.6 3.6
169 4¢ 3.0 2 4.8
83 £ 3,4 5.2
359 53 3.4 5 4.9
61 61 3.5 2 1
2759 46 3.8 3.4
ieine {12 42 4.2 3.4
ropo: s
mg 4.4
5061 38 4.4
1886 38 4.6
882 30 4.8
63 32 5.3
9 25 5.3
1 300 1 26 8.7
C 19 8.3
16.7
- 1 1 N/A N/A

Bandolier extra

www.ebandolier.com
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NNT League Table

League tables do not (or at least should not) tell us what
to do, but they should make deciding what to do easier,
and help us make choices for individual patients and for
care pathways. Remember that pain is a subjective
experience and should be tailored to an individuals
response



Step 1

Paracetamol- first recognised for its pain (and fever) properties
in 1893 by Von Merling (Forrest et al, 1982)

Is probably the safest non-opioid analgesic for most patients. Can be
given 4 — 6 hourly. Not to exceed max dose 4g in 24 hours

Route of administration: PO including dispersible (caution with renal
patients ie sodium levels), IV and PR

NNT of 3.8 with opioid sparing effect

Excellent baseline analgesia generally used for patients who have mild
pain

Caution: Max dose of 3g/day in hepatocellular insufficiency, chronic
alcoholism, chronic malnutrition or dehydration. Note the therapeutic

range and ‘the toxic blood concentration can be highly variable in
certain individuals. Overdose can be potentially fatal

Maximum dose 60mg/kg/day if weight <50kg
In repeated use does not result in tolerance or physical dependence
Causes no respiratory or cardiovascular depression



Step 1 (or 2)

NSAID’s - Diclofenac (Voltarol), Ibuprofen, Ketorolac,
Mefenamic acid, Naproxen, Piroxicam etc

Considerations:

Various routes of administration. Can be given PO, 1V, IM,
PR and topical

Relieves pain through multiple mechanisms

Frequency of administration dependent on the NSAIDs
prescribed ie OD, BD, TDS, QDS

Efficacy unclear

NNT: Diclofenac(50mgs) 2.7 & (100mgs) 1.8, Ibuprofen
(200mgs) 2.7

= but consider NNH (numbers needed to harm)
Act on CNS and at the site of injury
Allergy reaction



Adverse Events associated with NSAIDs —patients have
different degrees of risk and certain NSAIDs carry higher
risks than others:

NSAIDs are contraindicated in:

= significant renal insufficiency

Avoid if eGFR <30m|/min (Stage 4 CKD. Refer to BNF prescribing in renal impairment)
Caution if eGFR <60ml/min (Monitor eGFR, UEs & Creatinine closely)

= Gastrointestinal complications. GI ulceration and bleeding. Caution with
patients with inflammatory bowel disease ie Crohns or Ulcerative Colitis
due to tendency to cause ulceration of gastric lining

= Previous adverse event ie asthma associated

= Cardiac — congestive heart failure, heart failure. Can increase the risk
of myocardial infarction

= In the presence of thrombocytopenia or coagulopathy

= Other: implications in cases of Stevens-Johnson Syndrome

= First and third trimester of pregnancy

= Some evidence to suggest NSAIDs effects bone healing processes
= Caution with drug interactions ie Warfarin
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Opioids ("Morphine like drugs”)

Opioid analgesia is the preferred name given to “narcotics”- derived from
the Greek word "stupor”

Opioids are drugs that relieve pain by binding to multiple types of
specific receptors in the nervous system (spinal cord and brain stem)

Until the mid 1970s very little was known about the mechanism of action
of opioid drugs. Since then, not only have receptor sites for these drugs
been identified but it has also been discovered that the body is capable
of producing its own opioids (endogenouse opioids ie endorphins,
enkephalins & dynorphins)

Opioids produce an agonist effect —

When a drug combines with a receptor site to produce the action of that
receptor it is considered an agonist. Conseauently a drug that binds with
a receptor and inhibits activity is considered an antagonist.

Examples of Commonly used Opioids in Derriford: Codeine, Morphine,
Fentanyl, Oxycodone, Diamorphine, Pethidine, Tramadol



Opioids
3 main Opioid receptors producing the
following effect

= Mu
(analgesia, respiratory depression,
euphoria, bradycardia, pruritus, miosis,
N&V, inhibits gut motility, physical
dependence)

= Kappa
(analgesia)

= Delta

(analgesia, sedation, psychotomimetic
effects, dysphoria, diuresis)

The first clinical indicator that a patient is
accumulating opioids is that their sedation
score will deteriorate. Close monitoring is
vital when initiating opioids, especially to an
opioid naive patient




Step 2.

Common weak opioids



Codeine

Usually prescribed at 30 — 60 mgs 4- 6 hrly, Max 240 mgs / 24
hrs (ceiling dose)

General rule - give at same time as Paracetamol (Bandolier)
consider NNT — Codeine 60mgs = 16./7 whereas 2.2 when
given with 1 g Paracetamol

Metabolized in the liver, excreted by the kidneys so use
cautiously with patients with renal impairment

Approx 10% of white population lacks the enzyme to
metabolise this drug, therefore will obtain little of no pain relief
Opioid side effects, especially constipation can cause concern
Caution -Number of preparations containing Codeine (in
different combinations)
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Tramadol :

Unusual opioid in that it is thought to provide analgesia via at least two mechanisms. Some
analgesia may be derived from the relatively weak interaction of Tramadol with the Mu
receptor. The second and major mechanism, thought to account for at least 70% of the
medications activity, is via inhibiting the reuptake of noradrenaline and serotonin

Preparations — available in injection and oral form

Immediate release: capsules or dispersible available medication, 50 - 100 mgs QDS

Modified release:  capsules
Max dose 400mgs / 24 hours
(NNT 50mgs = 8.3 & 100mgs = 4.8)

Some evidence to suggest it is effective for neuropathic pain

Advantages — said to be absence of tolerance, a lower abuse potential, less evidence of
respiratory depression, less constipation. Although when used in post op setting N&V and
sedation may still occur

Tramadol may enhance the seizure risk in patients taking monoamine oxidase inhibitors,
Beurole_:gtidcs or other drugs that lower the seizure threshold in patients with epilepsy so should
e avoide

Adverse effect — “Seretonin Syndrome”: Excess serotonin activity producing a spectrum of
specific symptoms including cognitive, autonomic and somatic effects



Step 3

Common Strong Opioid preparations



~ Lewis-Manning Hospice
Immediate & Modified Release Opioid Preparations

Immediate release Slow Release (Modified released -12hrly)
Generally used for pain of longer duration

Morphine IV/IM/SC Zomorph caps
Oromorph liquid (10mgs / 5mls) MST tabs
Sevredol liquid / caps

Oxycodone Iv/SC Oxycodone modified release (OxyContin tabs)
Generic Oxycodone immediate release (Oxynorm liquid /
prescribing is now | caps)

required in most

health
establishments
Oxycodone
Fentanyl v Patch (not to be used for acute pain) NB: use
Lozenge blue opioid prescription label
NB: use blue (recent marketing of Abstral — sublingual tablet)
opioid Consultant prescribing only
prescription label
Less common opioid preparations include: Targinet
Hydromorphine
Always refer to BNF if unfamiliar with opioid and equivalent analgesia Tapendatol
MXL

Pethidine — not recommended by Pain Specialists
Methadone
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IV Morphine

= Strict protocols are in place for the administration of IV Morphine
Refer to:
Appendix 2 —Information pack for IV Morphine in acute care areas
Appendix 3 — Algorithm for IV Morphine
Injectable Drug Administration Policy is available

Not recommended for those clinical areas who cannot provide close monitoring
or supervision

= One-to-one care during administration
= Strict monitoring of vital signs
= Ensure you titrate incrementally to patients response

« If IV morphine is not possible then contact medical team to prescribe
an opioid via different route

« If there is a requirement for regular IV Morphine then consider an
IVPCA or syringe driver.

= IV Morphine for cardiac/chest pain — act under medical team guidance



Transdermal Opioid patches

(Specialist prescribing)

Opioid Patch Oral Morphine
Fenta nyl 12 pg/hr 30 mg per 24hr (preYloust 60mgs)
) _ 25 pg/hr 60mg per 24hr (previously 100mgs)
(Durogesic or Matrifen) 50 pg/hr 120mg per 24hr (previously 200mgs
75 pg/hr 180mg per 24hr(previously300mgs)
100 pg/hr 240mg per 24hr (previously400mgs)
Buprenorphine Patches
(Partial agonist) 35 pg/hr 30 — 60 mg per 24hr
52 pg/hr 60 - 90 mg per 24hr
Transtec (96hrs) 70 pg/hr 90 - 120 mg per 24hr
5 pg/hr 8 mg per 24 hr
Butrans (7 day patch) 10 pg/hr 17 mg per 24 hr

20 pg/hr

34 mg per 24 hr




Opioid patches: Prescribing practice and responsibilities
of the nurse:

= Initiating Fentanyl patches should be consultant only

= Buprenorphine patches are specialist prescribing only however if patient
already established on Buprenorphine this could possibly be continued.

= Refer to trust guidelines: The Policy for Reducing Dosing Errors with
Opioid Medicines in Adults states "In order to ensure good clinical
practice with opioid patches it is necessary to check the patch daily and
document this on the Adult Drug Chart™ (Appendix 3)

= Prescription labels: transcribed on label is the following instructions:

Each day a nurse must check the applied patch, then write
“patch checked” and initial, in the daily columns on the drug
chart for this prescription. Inform doctor immediately if the
applied patch is wrong strength, missing or duplicated eg. old
patch still applied in addition to current one

= This daily patch check is important to avoid possible ineffective
treatment, or severe or even fatal respiratory depression (which has
occurred with opioid patches)



Diamorphine / Alfentanil

= Can be given via various routes but please refer to specialist
guidelines

= If unfamiliar with drug seek advice from Medical personel



Monitoring

for complications from medical condition or other!
for side effects of drugs ie adverse events

Consider complications from polypharmacy and drug
interactions

Use appropriate observation charts, “track & trigger”

Ref: NICE Guidelines 2007 “Acutely ill Patients in Hospital:
Recognition of and response to acute illness in adults in
hospital. Guideline 50.”"(Appendix 4)




Monitoring of Patients
o T [ = Respond to moderate or severe pain. If
L o dunObsenvation Chart | |vcomi patients continue to experience
nETETE, DEES e unrelieved moderate or severe acute pain
e seek advice
: - || = If patients’ clinical condition deteriorates
=z seek advice
: = Deteriorating patient : seek senior
advice
- || = Utilise the SBAR
- | = Please use the ABCDE approach to
- patients that trigger on their observations
e 1 | w Record triggers and escalations on back
: of observation form and in clinical notes




Calling for HELP! — SBAR

What is SBAR?

= SBAR is an easy to remember mechanism you can use to frame
communications

= It is a structured way of communicating information that requires a
response from the receiver

= SBAR can be used to escalate a clinical problem that requires
immediate attention or to facilitate efficient handover of patients

= SBAR stands for Situation, Background, Assessment, Recommendation




National Patient Safety Agency

NHS
National Patient Safety Agency

Rapid Response Report

NPSA/2008/RRR05
From reporting to learninc

Reducing Dosing Errors with Opioid Medicines

Issue

Incidents hawe been reported to the Mational Reporting and Leaming System (MRLS) concerning patients recaiving
unsafe doses of opioid medicines, where a dose or formulation was incormect, based on the patient’s previous opioid
dosa. Evary member of the team has a responsibility to check that the intended doss is safe for the individual patiant.
Knowledge of previous opicid dose is essential for the safe use of these products. There is a wide variety of opicid
medicines, and supply shortlages may result in products being used which ame unfamiliar to practitioners.

Evidence of harm
The MPSA received reports of five deaths and ower 4,200 dose-related patient safety incidents conceming opioid
medicines up to Juns 2008.

Scope of Guidance

This guidance appliss when tha following opioid medizines are prescribed dispensed or administerad: Buprenorphine,
diamorphine, dipipanons, fentanyl, hydromarphone, meptazinol, methadone, morphine, moycodone, papaverstum,
pethidine.

For IMMEDIATE ACTION by the NHS and the independent sector.
Deadline for ACTION COMPLETE is 30 January 2009.

This guidance is applicable to all healthcare professicnals prescribing, dispensing er administering opioid

medicines to NHS patients. All relevant healthcare professionals and organisations should be made aware of

this guidance, including independent contractors and Out of Hours providers. Actions should be co-ordinated

by The Chisef Pharmacist or Pharmaceutical Advisor supported by the Chief Executive, Medical Director, Nursing
Director and Clinical Governance/Risk Manager (or their squivalents).

Action
When apioid madicines are prescribed, dispensad or administarsd, in anything othar than acute emergencies, tha
haalthcare practitioner concemed, or their clinical supenvisor, should:

= Confirm any recant opicid doss, formulation, frequancy of administration and any othar analgesic medicines
prescribed for the patient. This may be done for example through discussion with the patient or their represantative
{although not in the case of treatment for addiction), the preseriber or through medication records.

= Ensure where a dose increase is intended, that the calculated dose is safe forthe patient {s.g. for oral morphine or
oycodone in adult patients, not nermally more than 50% higher than the previous dosa).

= Ensura they ara familiar with the following charactsristics of that madicine and formulation: usual starting doss,
frequancy of administration, standard dosing increments, symptorms of owerdosa, common side effects.

Healthcars onganisations should ensura local medicines and prascribing policies, including Standard Operating
Procedumss, are reviewed to reflect this guidance.

‘While dose increments should be in line with this guidance, it is recognised that in palliative care higher than normal
dosas may ba raquired. Thess recommendations are not designed to restrict clinizal uss of apioid medicines, but to
ensure they are used in a way that is as safe as possible for patients.

Related Guidance

In May 2006 the NPSA issued Safer Practice Notice (SPN) 12 'Ensuring safer practice with high dose ampoules of
diamorphine and morphine’, which simed to ensure that look-alike packages of morphine or diamorphine were not mis-
selected. The actions in this Rapid Responss Report cover a wider range of opioid medicines and formulations and aim
to reduce emars due to a lack of understanding of how opioid medicines are desed cormactly, or inadequate checks on
previous doses msulting in mismatching the needs of tha patiant with the dose prescribad.

Further information
Supporting information on this Rapid Response Report: bifpdiwew npsa.nbs ykipatientag

Further quarias to Bruce Wamear - Sanior Pharmacist, ofo grifngsa.nhs yk; Telephons 020 7927 9890,

NPSA has informed
NHS Onganisations, the Indepandent Sector, commissioners, regulators and relevant professional bodies in England and
Wales. Gataway Referanca: 10157

The NPSA document oOoRed
Errors with Opioid Med

highlighted serious patient related adverse
events associated with the prescribing,
dispensing and administering of opioid
medications within the NHS

Opioid patches have contributed to the
death of patients around the country.
Please read the BNF if unfamiliar with the
drug preparation Trust

There have been numerous incidents
surrounding poor opioid prescribing,
administration and monitoring

The NPSA document is seen as a timely
means of instituting change to policies
with regard to opioid medicines

Opioid overdose of an opioid-naive patient
is now classified as a “"Never Event” Dept of
Health (2012)



Opioid Toxicity

Danger

Toxic hazard


http://static.seton.co.uk/media/catalog/product/cache/1/image/5e06319eda06f020e43594a9c230972d/HZ170A1.jpg
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Naloxone

Naloxone is an Antagonist and reverses opioid side effects

When used to reverse respiratory depression, Naloxone is classified as a “critical
medicine” and therefore should never be delayed as the timeliness of its
administration is crucial to patient safety. When used in this way it does not
necessarily need prescribing as the Dr can prescribe retrospectively on review of
patient

There is some evidence to suggest that in smaller doses Naloxone can reduce
pruritus and constipation

Naloxone should only be given for opioid toxicity when the patient is unrousable
and has a respiratory rate of < 8 bpm

In some Health establishments Naloxone is being recorded so they can
account for its usage

In some health establishments some Incidents of opioid toxicity are being
reported on Datix as a “near miss”



Management of Opioid toxicity: follow Naloxone administration
algorithm

Give oxygen via facemask
Classified as a medical emergency. Seek immediate medical assistance
Dilute Naloxone 400mcg in 4mls Normal Saline

Administer Naloxone 100mcg/1ml and await a response in respiratory
rate and sedation

Stay with patient and reassess every 2 minutes

Aim is to reverse adverse side effects of the opioid not analgesia
Sudden reversal is undesirable

NB: Naloxone has a short duration of action

Continue to monitoring closely until Respiratory rate is stabilised

Continuous infusion of IV Naloxone may be required. Refer to Injectable
Drug Administration Policy

Review prescription and consider changing / stopping opioid

Remember is Naloxone being recorded where you work? Record it in
patients notes

Some patients who have been treated for opioid toxicity have been
reported on Datix as a “near miss” — does this happen at Lewis_Manning?
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Adjuvant analgesics

These are drugs that have other indications for use other than pain but may
be used in specific pain circumstances such as neuropathic pain

= Neuropathic pain is generally managed with:

= Tricyclic-antidepressant — Amitriptyline & Nortriptyline or Duloxetine
= Antiepileptic drugs - Gabapentin & Pregabalin

= Topical preparations: Lidocaine medicated plasters & Capsaicin cream

= Corticosteroid may help to relieve pressure in compression neuropathy
and thereby reduce pain

Recommendation: refer to Senior Clinical Cover for advice if concerns

Neuropathic pain: The pharmacological management of neuropathic pain in adults in non-specialist settings
Issued: March 2010. NICE clinical guideline 96. www.nice.org.uk/cg96
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Conclusion

= There are no set of rules about how much pain

patients will experience or how much analgesia
they will need

= Every patient must be treated as an individual &

their analgesia must be tailored to meet their
needs

"Pain is a more terrible lord of mankind than ever
death itself ..... we all die, but if I can save him
from days of torture, that is what I feel is my
great and ever new privilege” (Schweitzer, 1953)



